=

L5 F u.i/ﬁf' - w—
INCLUDING THE FATE OF CHEMICAL PRECIPITANTS E5 w-
AND OTHER PRODUCTS OF WASTE RESOQURCE - _j

RECOVERY FACILITIES IN THEIR STRATEGIC DESIGN

AND OPERATION

D Ikumi, V Maake, M Quevauvilliers, N Thela, J du Toit, A Oodally, Y Coothen, | Paleker, E Maganga,
N Govender, GA Ekama and C Brouckaert

WATER £
MBS RESEARCH .q

. COMMISSION

1T 879/22




INCLUDING THE FATE OF CHEMICAL
PRECIPITANTS AND OTHER PRODUCTS OF
WASTE RESOURCE RECOVERY FACILITIES IN
THEIR STRATEGIC DESIGN AND OPERATION

Report to the
WATER RESEARCH COMMISSION

by

D Ikumi', V Maake'!, M Quevauvilliers', N Thela', J du Toit!, A Oodally’,
Y Coothen', | Paleker', E Maganga', N Govender'!, GA Ekama' and C Brouckaert?
[...]
e Secondly, an expression for EQlgas specific to the impact of wastewater treatment processes on the
atmosphere was formulated. This expression included greenhouse gases that evolve from WWTPs
such as carbon dioxide (CO2), methane (CH4) and nitrous oxide (N20). The weighting factors
assigned to each gas were set equal to their respective global warming potentials — a measure of the
amount of heat greenhouse gases trap relative to CO2 (EPA, 2017).

e Lastly, an expression for EQlsudge specific to the impact of sludge disposal on land was formulated.
The pollutant class for South African wastewater sludges (Snyman & Herselman, 2006) were used
as a basis for this EQI. Weightings for each pollutant were based on the relative pollutant limits.

Hence the final EQI formulation has three components as shown in Equation 4.1 below:
EQI = EQlyater + EQIgas + EQIsludge

The detailed breakdown for each component of the EQI formulation is provided in the Appendix D.

[4.1]

4.3.2 Operational Cost Index (OCI)

Design and operation cost analysis of WWTPs is performed using OCI, which includes cost factors
pertaining to operation and potential savings that could be realised through strategic plant design or control
operations. The OCI gives an overview of the variables that have the most substantial impact on the total
costs at WWTPs.

Originally, only 3 criteria were used to assess the costs at WWTPs in the BSM1-sludge production, aeration
energy and pumping energy (Copp, 2002). However, with the development of the BSM2, more variables
were considered when evaluating cost, pertaining to the new unit processes added to the model. To achieve
uniformity in the units, De Ketele et al. (2018) modified the formula into 3 categories: energy cost, sludge
disposal cost and carbon cost. These costs are naturally country or region dependent. For instance, the
unit energy cost will depend on the tariff set by the local authorities.

4.3.2.1  Modification of existing OCI

The new OClI is formulated by modifying the existing one used by De Ketele et al. (2018) through inclusion
of operating cost factors and potential savings arising from the implementation of WRRF design or control
operating strategies (Equation 4.2).

Recovery of resources, for instance struvite or calcium phosphate, are incorporated into the OCI as a
benefit in terms of tangible costs. Additionally, any operational cost incurred related to side stream nutrient
recovery are now included in the OCI. For instance, precipitation of struvite requires dosing lime to maintain
pH and may also require dosing magnesium.

21



OCI = (AE + PE — MP + ME + HE) - Energy cost + SP - Sludge disposal cost + EC
- Carbon cost + Metals dosed - Metal cost + Lime dosed - Lime cost — NR
- Market price + Fines

[4.2]

Where:

AE : Aeration energy (kWh/d)

PE : Pumping energy (kWh/d)

SP : Sludge produced (kgTSS/d)

EC : External carbon addition (kgCOD/d)

ME : Mixing energy (kWh/d)

MP : Energy from methane produced (kWh/d)

HE : Total heat energy required by anaerobic digester for sludge treatment (kWh/d)

NR : Nutrient recovered; e.g. Struvite (kg/d)

Furthermore, to ensure that effluent quality is not compromised for lower operating costs while aiming to
achieve optimal design and operation of WWTP, effluent violation charges are included in the OCI. Once a
“unit fine” is decided, the total fines incurred is calculated as the product of the unit fine and the EQlnegative.
The latter, as described by using the approach described by De Ketele et al. (2018), disregards all non-
negative terms in Equation 4.3 below. As a result, the only terms left in the formula are pollutants that have
exceeded the regulatory effluent limit. Therefore, as the pollutants are all standardised by application of
weighting factors, the product of unit fine and EQI negative gives the total fine. This method of calculating
fines is similar to the approach used in Flanders (Vanrolleghem et al., 1996).

Fines = Unit fine X EQlyegative
[4.3]

44 CLOSURE

The updated model is capable to simulate P removal both via the biological processes (EBPR) and
chemically (via addition of ferric sulphate). Further, the sludge generated could be virtually tracked in AD
systems (where WAS is fed to the AD) to predict the AD system performance (including effluent quality,
system pH and biogas generation). These were necessary extensions to the WRRF models to allow for
prediction of the products that could potentially be generated by nutrient removal systems, which is later
required towards rigorous evaluation of system design or operation strategy. Further, extending the
plantwide model, such that it can be used for the control of equalization tank enables significantly less
variable input of flows and consequentially load, but also ease operations and reduce operational cost, as
the oxygen provided will not fluctuate as much, and if a new WWTP is to be designed, the capital cost will
be lower, as the unit processes will not have to be built for peak weather flow conditions. Finally, an
evaluation framework that includes the fate of products generated from the WWTP has also been included
in the extended model. This will be useful, to allow for evaluative calculations to be performed for every
simulation, such that design or operational strategies could be directly compared using the extended model.
The application of this model towards a full scale South African wastewater treatment system is showcased
in the following Chapter 5.

22



CHAPTER 5: FULL SCALE CASE STUDY SCENARIO
EVALUATION

The PWM_SA model, extended to include the systemwide evaluation framework was used to carry out
scenario analyses for full scale system case studies. In this project various such studies were performed
on different full-scale systems, including (i) Waterval WWTW (Coothen, 2022), (ii) Cape Flats WWTW
(Darries, 2022), (iii) Zeekoegat WWTW (Molefe, 2022) and (iv) Bellville WWTW (Nqayi, 2022). The details
of these studies can be found in the thesis for the students that carried out the individual projects. In this
chapter we shall showcase the study performed on Bellville WWTW, which is located in Western Cape
province, South Africa.

For all case studies, the results obtained from explicit steady state model equations using MS Excel were
compared with the dynamic model (PWM_SA) predictions. It was noted that the steady state MS Excel
model predictions matched very well with the dynamic plant-wide model in WEST®. Once the confidence
was achieved, then the plant wide model together with performance indices (Pls) were used to evaluate
the scenarios considered during the full scale WWTW case studies. Simulation and evaluation of proposed
operational strategies was done using the performance indices (PI's: operational cost index (OCI) and
effluent quality index (EQI)) presented in Section 4.3.

5.1 BELLVILLE WWTW CASE STUDY

The Bellville WWTW, situated in Sacks Circle Bellville South Industrial, first became operational in 1951. It
consisted of a conventional biological filtration works with maturation ponds. The WWTP was later modified
for the anaerobic treatment of industrial wastewater with the commissioning of the Orbal (oxidation ditches)
plant and secondary sedimentation in 1968.

With the development and growth of the Bellville area, an additional diffused aeration (DA) activated sludge
plant, consisting of 2 basins and 4 secondary settling tanks (SSTs), was commissioned in 1979. A third
basin and 2 SSTs were added to the WWTW in 1989, after which the old biological filtration works was
decommissioned. The capacity of the WWTW was further extended in 2014 with the commissioning of a
novel membrane bioreactor (MBR) plant, the second largest MBR plant in Africa. The latest changes to the
WWTW include the decommissioning of the Orbal plant and subsequent addition of 3 primary settling tanks
(PSTs) and 4 Howden blowers for the diffused aeration plant with an MLE bio-reactor, to improve the
organic and hydraulic capacity of the existing DA plant as well as aeration challenges. The addition of the
PSTs includes the handling of primary sludge. The 3 PSTs and 2 primary sludge dewatering system were
commissioned in 2020. The Bellville WWTW receives wastewater from both municipal and industrial
sources. The DA plant (including the PSTs) can treat an Average Dry Weather Flow (ADWF) of 60 Ml/d of
domestic and industrial wastewater together with leachate from the adjacent Bellville landfill site. The MBR
plant is designed to treat 20 Ml/d of domestic wastewater. This brings the total capacity of the Bellville
WWTW to 80 MI/d ADWF. The WWTW is fed by 4 pump stations, i.e. Rietvlei, Sarepta, Nooiensfontein and
Hardekraaltjie, as well as gravitational flow. The catchment area comprises: Bellville; Durbanville; Kuils
River and Brackenfell. The population served by Bellvile WWTW is currently not known with no recent
updated data. The treated effluent is used for industrial clients, reuse on site, or matured before UV/chlorine
disinfection and discharged into the nearby Kuils River. Figure 5.1 below depicts the process configuration
of the Bellville WWTW.

23



!B

1~ '{" """"""""""""""""""""""""""" 1

1 1

1 i :_ —

1P ]oo000 @“’@—@ :

e o e e A S5 e e i

1. Inlet works 3. Primary Settling Tanks 5. Secondary Settling tanks
2. Mechanical Screens 4. MLE Bio-reactors 6. Primary Sludge holding tanks
7. Belt presses 8. Maturation ponds

Figure 5.1. Process Configuration for Bellville WWTW

5.2 SCENARIO ANALYSIS FOR PHOSPHORUS REMOVAL AT BELLVILLE WWTW

In Bellville WWTP biological phosphorus (P) removal is a challenge due to the current design of the MLE
reactor that does not account for Phosphorus removal. The solids retention time (SRT) is difficult to control
as the wasting is done directly from the return activated sludge (RAS). Phase 2 of the upgrade of the plant
is changing of the MLE reactor into a UCT reactor to in order achieve biological P-removal. In order for this
to be achieved, a modification in the aerobic zone is done to include an anaerobic zone. The sludge wasting
line is now changed to maintain the SRT and waste directly from the activated sludge zone of the reactor.
The extended PWM_SA model, described in Chapter 4, was tailored to suit the design and operational
conditions for one of the DA modules of Bellville WWTW. These initial simulations were used as reference
simulations, after which, two identified design and operational strategies used to deal with future upgrades
towards P removal in the system were simulated. Hence to showcase the application of the extended
PWM_SA model, three configurations were simulated for the Bellvile WWTW. These include:

24



1. Reference Layout (Ref): Modified Ludzack Ettinger (MLE) activated sludge (AS) system. Sludge
generated is thickened and disposed. Since all three modules of the DA plant were similar, only
one module was simulated.

<+

Aeration Control |

_&_C alculator

Thickener :
Thickener
Sludge Disposal
Sludge Disposal

Figure 5.2. Depiction of simulated reference layout (Ref) for Bellville WWTW

2. Scenario 1 (Scen_1): MLE AS system with ferric sulphate dosing before the SST for Chemical P
Removal. Sludge generated is thickened and disposed. 1568.8kg/d of Fe(SO4)s is dosed before
the entrance to the SST.

Calculator

Anoxic ‘Aerol}ic
Zone —==Tone

.‘ . ' o
o EQl +ve -
. —‘&J Calculator
Thickener Thickener
Sludge Disposal L«EO
Sludge Disposal

Figure 5.3. Depiction of simulated scenario 1 for P removal in Bellville WWTW

25



3. Scenario 2 (Scen_2): University of Cape Town (UCT) configured nitrification-denitrification,
excess biological P removal (NDEBPR) AS system. The sludge is treated using AD (1000 m3 Vol)
and 147.4 kg/d Magnesium hydroxide (mg(OHy>) is dosed prior to dewatering to encourage
struvite (MgNH4POj4) precipitation. The resulting thickened sludge is given to farmers for use in
growing animal fodder.

A s ‘ &
Influent ‘AAerobic Zone
/\ﬂ" tion: >
r L
g(OH); Dosing EQltve
Calculator

Struvite
Precipitation ~ Thickener

|

AD System Thickener s

=1
Sludge DIsposal

Figure 5.4. Depiction of simulated scenario 2 for P removal in Bellville WWTW

5.21 RESULTS AND DISCUSSION

Figure 5.5 (a to e) below show the comparison of AS system results for the three scenarios described
above. It can be noted that both scenarios 1 and 2 have higher total solids concentration than that for the
reference configuration, with the highest at scenario 2. The extra inorganic solids (ISS) in scenario 1
comprise of chemically precipitated sludge, containing the FePOas, while the extra 1SS in scenario 2
comprise the polyphosphate chains of the PAOs (which precipitate as ISS during the drying stage of the
ISS test). Hence, in both scenario 1 and 2, the excess P is converted into an inorganic solid phase, resulting
in lower effluent P concentrations as shown in Figure 5.5 (f). The volatile suspended solids (VSS) for
scenario 1 is the same as that for the reference configuration because the chemical P removal is deemed
not to have significant influence on the biomass growth and only impacts the inorganics in the system.
However, scenario 2 has a higher VSS than the reference configuration — the component contributors to
total VSS can have been shown in Figure 5.5 (b), where the inert organics (Xi) are the same for all three
scenarios (because the same system volume and sludge age is maintained), but for scenario 2, the
endogenous residue concentration (Xe) is lower, while the PAO (Xsc) concentration is much higher and the
OHO (XsH) concentration is lower. This is mainly because the Xsc is known to have a much lower
endogenous death rate than Xsn biomass (Henze et al., 2008). The lower endogenous death rate also
results in reduced carbonic oxygen demand (FOc). Also, with more N used for biomass nutrition, in scenario
2, there is less N used for nitrification which impacts the population of autotrophic nitrifying organisms
(ANOs) in the system and accounts for the slightly lower nitrification oxygen demand (FOn). Further, the
PAOs utilising large quantities of influent RBCOD, result in less substrate availability for facultative OHOs,
which use the biodegradable organics anoxically as an electron donor (nitrate being the electron acceptor
is converted to nitrogen gas; i.e. denitrification) for their catabolism, resulting in the slightly lower oxygen
recovery for denitrification (FOd). The nitrates generated and nitrates denitrified results, shown in Figure
5.5 (d), together with the effluent TKN and FSA results, in Figure 5.5 (e), also agree with this.

26



6000  a.Solids Concentration 4000  b. Biomass Concentrations
3500
3000
2500
2000

3000
2000 ' 1500
I 1000 II
1000
50
all I .. I |||
TSS VSS ISS

XBH XBG XE

5000

4000

Solids conc.(mg/L)
Biomass.(mgCOD/L)

=]

(=]
(=]

(=]
]

310000 c. Oxygen Fluxes 30 d. Nitrates
S -
& 8000 = 25
g § 20
5 6000 g s
= 4000 Z 10
(&)
S 5
& 2000 III
I I I NO3 Denitrified NO3 Generated
FOn FOc FOd

6 e. Effluent TKN and FSA 6 f. Effluent TP and OP

-~ 5

) —~ 5

. 2

E g

z 3 a3

= =

2 2 =)

= &=

[ =4

TKN filt TP (filt)

Figure 5.5. Predictions of system performance for the given strategic scenarios, including (a)
reactor solids concentrations — i.e. total, volatile and inorganic suspended solids (TSS, VSS and
ISS respectively) (b) reactor VSS components (c) Oxygen utilization for organic removal (FOc) and
nitrification (FOn) and oxygen recovery via denitrification (FOd), (d) nitrates (NO3) generated and
denitrified and the resulting effluent NO3, (e) Effluent Total Kjeldahl Nitrogen (TKN) and free and
saline ammonia (FSA) and (f) Effluent total phosphate (TP) and orthophosphate (OP)

Table 5.1 and corresponding Figure 5.6 below show the EQI results related to the three scenarios simulated
for Bellville WWTW. It can be noted that the EQI-positive is higher for Scenario 1, while the EQI-negative
is higher for scenario 2 and highest for the reference layout. Despite both scenario 1 and scenario 2
improvement on effluent P concentration, for Scenario 1, the chemical P dosing results in slightly lower